

**ANALYSIS REPORT**  
**SCC Accreditation No.: 40‡**

Ms. Nakita Pimentel  
**DMX Plastics Limited**

Date: January 25, 2022  
 Report: 4701-042S-3A-en

IDENTIFICATION: Underlayment: DMX 1-Step Carpet Pad  
 Received: December 13, 2021, PO: 2112-06

**STANDARD:**

TEST: Resistance to Growth of Mold on the Surface of Interior Coatings in an Environmental Chamber      ASTM D3273-16□


TEST CONDITIONS: Test subcontracted to another laboratory;  
 Side Tested: Front/Back  
 Date of test: December 22, 2021 to January 19, 2022

**RESULTS:** Individual Data

1-WEEK 1	..		
1-Specimen rating:	10/10	10/10	10/10
1-Control rating:	9/8		
-----			
2-WEEK 2	..		
2-Specimen rating:	10/10	10/10	10/10
2-Control rating:	7/6		
-----			
3-WEEK 3	..		
3-Specimen rating:	10/10	10/10	10/10
3-Control rating:	4/5		
-----			
4-WEEK 4	..		
4-Specimen rating:	10/10	10/10	10/10
4-Control rating:	1/3		

REMARKS: See rating table in appendix.

Prepared by:

  
 Maxime Côté, Tech.  
 Project Leader

Approved by:

  
 Cynthia Dega, M.Eng.  
 Director for Innovation in Composites

Date: January 25, 2022

**\*\*For any information concerning this report, please contact Cynthia Dega.\*\***

The reports are identified by an alphanumeric code, the letter preceding "-en" refers to the revision number, emitted in ascending order. The electronic copy sent by CTT Group is the official report. The reported identification is based on what was observed on the received sample and/or information provided by the customer. The samples in relation to this report are retained for a period of 30 days following transmission of the report. The above reported results refer exclusively to the samples submitted for evaluation. This analysis report cannot be partly used or reproduced, unless in whole, without CTT Group prior written consent. ‡ The ISO/IEC 17025 Scope of Accreditation of CTT Group is available at [www.gcttg.com](http://www.gcttg.com). In this report, the tests which number is followed by the symbol □ are not covered by this accreditation. For customer's complete address, please refer to the email.



**ANALYSIS REPORT**  
**SCC Accreditation No.: 40‡**

Ms. Nakita Pimentel  
**DMX Plastics Limited**

Date: January 25, 2022  
 Report: 4701-042S-3A-en

<b>Rating</b>	<b>Definition</b>
10	No Defacement
9	90% clear (1 - 10 % defaced)
8	80% clear (11 - 20% defaced)
7	70% clear (21 - 30% defaced)
6	60% clear (31 - 40% defaced)
5	50% clear (41 - 50% defaced)
4	40% clear (51 - 60% defaced)
3	30% clear (61 - 70% defaced)
2	20% clear (71 - 80% defaced)
1	10% clear (81 - 90% defaced)
0	0 % clear (91 - 100% defaced)

Approved by:

*Cynthia Dega*

Cynthia Dega, M.Eng.

Director for Innovation in Composites

Date: January 25, 2022

**\*\*For any information concerning this report, please contact Cynthia Dega.\*\***

The reports are identified by an alphanumeric code, the letter preceding "-en" refers to the revision number, emitted in ascending order. The electronic copy sent by CTT Group is the official report. The reported identification is based on what was observed on the received sample and/or information provided by the customer. The samples in relation to this report are retained for a period of 30 days following transmission of the report. The above reported results refer exclusively to the samples submitted for evaluation. This analysis report cannot be partly used or reproduced, unless in whole, without CTT Group prior written consent. ‡ The ISO/IEC 17025 Scope of Accreditation of CTT Group is available at [www.gcttg.com](http://www.gcttg.com). In this report, the tests which number is followed by the symbol □ are not covered by this accreditation. For customer's complete address, please refer to the email.